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Commodty HOT ROLLED STEEL SHEET IN COIL Cusomer POSCO DAEWQO MEXICO 8.A. DE C.v.
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S3.42X1,219XCO0TL 1 205370 A880504 7N N73294 333 431 4116 G
3.42X1,219XCOIL 1 20%420 A8805048N N73295 331 429 411G G
3.42X1,219XCOIL 1 205560 AB805049N N73294 333 431 411G G
3.42X1,219XC0IL 1 20330/ ABBOS5059N N73287 S46| 444 38|G G
3.42X1,219XC01L 1) | 20i320] ABBOS064N | N73286 | 341 438] | 406 6
S-TOTAL 5/ 102000
P TOTAL UNDER THE
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; : PLEGES: 5
G-TOTAL 102000 WEIGHT:102000 KG
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AT Gauge Lengih M:200mm N50mm P:ado Q5.65/Sp R: THEHE Nominal energy Q:150J R300J 5/ Notch TV U
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wm (& ’ Si ] Mn P ‘ S |CU | NT | CR | M0 l B | N ‘ v | NB | TT | TAIlLWe hereby certify that above steels have been satisfactorily tested in accordance with the specification.
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N73294 6| 3| 42|24 6|29 131 2| 0|62 O 2| 2|33
N73295 6| 2| 43|22 8132|1111 2] 0|62 O] 3| 240
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